
 
 

1 
 

HYDROCHEMICAL AND BACTERIOLOGICAL EVALUATION OF SURFACE WATER AND 

GROUNDWATER SOURCES IN MPAPE AREA OF ABUJA, NORTH-CENTRAL NIGERIA 

 

 

 

 

 

 

 

 

BY 

 

 

 

 

 

 

 

 

 

OGUNTADE, ADEBAYO SAMUEL 

MATRIC NO: M.TECH/SPS/2018/7881 

 

 

 

 

 

A THESIS SUBMITTED TO THE POSTGRADUATE SCHOOL FEDERAL UNIVERSITY 

OF TECHNOLOGY, MINNA, NIGERIA IN PARTIAL FULFILLMENT OF THE 

REQUIREMENT FOR THE AWARD OF THE DEGREE OF MASTER OF 

TECHNOLOGY IN ENVIRONMENTAL GEOLOGY 

 

 

 

JUNE, 2023 

 



 
 

2 
 

DECLARATION 

I hereby declare that this thesis titled: “Hydrochemical and Bacteriological Evaluation of 

Surface Water and Groundwater Sources in Mpape Area of Abuja, North Central Nigeria” 
[...]
https://en.wikipedia.org/wiki/Groundwater_recharge
https://en.wikipedia.org/wiki/Drainage_basin
https://en.wikipedia.org/wiki/Reservoir_(water)
https://en.wikipedia.org/wiki/Soil
https://en.wikipedia.org/wiki/Surface_runoff
https://en.wikipedia.org/wiki/Farm
https://en.wikipedia.org/wiki/Power_plant


 
 

14 
 

importing surface water from another watershed through a canal or pipeline. Brazil is estimated to have the 

largest supply of freshwater in the world, followed by Russia and Canada (UN, 2020).  

1.2.2 Groundwater 

Groundwater, which is obtained by drilling wells, is water located below the ground surface in 

pores and spaces in the rock, and is used by approximately 78 % of community water systems in 

the Nigeria, supplying drinking water to 32 % of community water system users. It has also been 

estimated that approximately 15 % of the Nigerian population relies on private ground water wells 

Igbinosa et al., 2017).  

Groundwater is fresh water located in the subsurface pore space of soil and rocks. It is also water 

that is flowing within aquifers below the water table. Groundwater can be thought of in the same 

terms as surface water: inputs, outputs and storage. The critical difference is that due to its slow 

rate of turnover, groundwater storage is generally much larger (in volume) compared to inputs 

than it is for surface water. This difference makes it easy for humans to use groundwater 

unsustainable for a long time without severe consequences Igbinosa et al., 2017). Nevertheless, 

over the long term the average rate of seepage above a groundwater source is the upper bound for 

average consumption of water from that source. The natural outputs from groundwater 

are springs and seepage to the oceans. In coastal areas, human use of a groundwater source may 

cause the direction of seepage to ocean to reverse which can also cause soil salinization. Humans 

can also cause groundwater to be "lost" (i.e. become unusable) through pollution. Humans can 

increase the input to a groundwater source by building reservoirs or detention ponds. 

1.2.3 Methods of Water Treatment 

https://en.wikipedia.org/wiki/Canal
https://en.wikipedia.org/wiki/Pipeline_transport
https://en.wikipedia.org/wiki/Brazil
https://en.wikipedia.org/wiki/Russia
https://en.wikipedia.org/wiki/Porosity
https://en.wikipedia.org/wiki/Rock_(geology)
https://en.wikipedia.org/wiki/Aquifer
https://en.wikipedia.org/wiki/Water_table
https://en.wikipedia.org/wiki/Spring_(hydrosphere)
https://en.wikipedia.org/wiki/Soil_salinization


 
 

15 
 

These are processes that improve the quality of water to make it appropriate for a specific end-use. 

The end use may be drinking, industrial water supply, irrigation, river flow maintenance, water 

recreation or many other uses, including being safely returned to the environment. Water treatment 

removes contaminants and undesirable components, or reduces their concentration so that the 

water becomes fit for its desired end-use. This treatment is crucial to human health and allows 

humans to benefit from both drinking and irrigation use. Water is the most crucial compound for 

life on Earth, and having drinkable water is a key worldwide concern for the twenty-first century. 

All living things require clean, uncontaminated water as a basic requirement. Water covers more 

than 71 % of the earth’s surface, but only around 1 % of it is drinkable according to international 

standards (WHO, 2017) due to various contaminations. Wastewater discharge from 

industries, agricultural pollution, municipal wastewater, environmental and global changes are the 

main sources of water contamination. According to a United Nations Sustainable Development 

Group report in 2021, 2.3 billion people now live in water-stressed countries, and 733 million 

people live in high and critically water-stressed countries (WHO, 2017. To address water scarcity 

issues, it is becoming increasingly important to recover water from current wastewater or develop 

alternate water sources for human consumption. Wastewater is primarily obtained from domestic 

and industrial sources. Domestic wastewater contains sewage, bacteria, viruses, hazardous and 

non-toxic organisms, sanitary outputs, detergents, and other solid and liquid discharges from non-

manufacturing processes. Water contamination is primarily caused by the discharge of untreated 

wastewater from enterprises. The effluent from various sources, which contains varying levels of 

contaminants, is dumped into rivers or other sources of water resources (Beshiru et al., 2018). The 

wastewater may have a high proportion of organic and inorganic contaminants at the initial 

discharge. Industries generate wastewater as a result of fabrication processes and production of 

https://en.wikipedia.org/wiki/Water_quality
https://en.wikipedia.org/wiki/Water
https://en.wikipedia.org/wiki/Drinking_water
https://en.wikipedia.org/wiki/Irrigation
https://en.wikipedia.org/wiki/Contaminant
https://en.wikipedia.org/wiki/Irrigation
https://en.wikipedia.org/wiki/Water
https://en.wikipedia.org/wiki/Earth%E2%80%99s_surface
https://en.wikipedia.org/wiki/Agricultural_pollution
https://en.wikipedia.org/wiki/Municipal_wastewater
https://en.wikipedia.org/wiki/United_Nations_Sustainable_Development_Group
https://en.wikipedia.org/wiki/United_Nations_Sustainable_Development_Group
https://en.wikipedia.org/wiki/Domestic_wastewater
https://en.wikipedia.org/wiki/Sewage
https://en.wikipedia.org/wiki/Effluent
https://en.wikipedia.org/wiki/Organic_compound
https://en.wikipedia.org/wiki/Inorganic_compound


 
 

16 
 

papers, textiles, chemicals, and from various streams such as cooling towers, boilers, and 

production lines. Treatment for drinking water production involves the removal of contaminants 

and/or inactivation of any potentially harmful microbes from raw water to produce water that 

is suitable enough for human consumption without any short term or long term risk of any adverse 

health effect. In general terms, the greatest microbial risks are associated with ingestion of water 

that is contaminated with human or animal (including bird) faeces. Faeces can be a source of 

pathogenic bacteria, viruses, protozoa and helminthes (Beshiru et al., 2018). Water supplied for 

domestic sources such as for tap water or other uses, may be further treated before use, often using 

an in-line treatment process. Such treatments can include water softening or ion exchange.  

1.2.3.1 Preliminary treatment 

The objective of preliminary treatment is the removal of coarse solids and other large materials 

often found in raw wastewater. Removal of these materials is necessary to enhance the operation 

and maintenance of subsequent treatment processes. Preliminary treatment operations typically 

include coarse screening, grit removal and, in some cases, comminution of large objects. In grit 

chambers, the velocity of the water through the chamber is maintained sufficiently high, or air is 

used, so as to prevent the settling of most organic solids. Grit removal is not included as a 

preliminary treatment step in most small wastewater treatment plants. Comminutors are 

sometimes adopted to supplement coarse screening and serve to reduce the size of large particles 

so that they will be removed in form of sludge in subsequent treatment processes. Flow 

measurement devices, often standing-wave flumes, are always included at the preliminary 

treatment stage. 

1.2.3.2 Primary Treatment 

https://en.wikipedia.org/wiki/Textile_industry
https://en.wikipedia.org/wiki/Chemicals
https://en.wikipedia.org/wiki/Cooling_tower
https://en.wikipedia.org/wiki/Boiler
https://en.wikipedia.org/wiki/Drinking_water
https://en.wikipedia.org/wiki/Tap_water
https://en.wikipedia.org/wiki/Water_softening


 
 

17 
 

The objective of primary treatment is the removal of settleable organic and inorganic solids by 

sedimentation, and the removal of materials that will float (scum) by skimming. Approximately 25 

to 50 % of the incoming biochemical oxygen demand (BOD5), 50 to 70 % of the total suspended 

solids (TSS), and 65 % of the oil and grease are removed during primary treatment. Some organic 

nitrogen, organic phosphorus, and heavy metals associated with solids are also removed during 

primary sedimentation but colloidal and dissolved constituents are not affected (Beshiru et al., 

2018). The effluent from primary sedimentation units is referred to as primary effluent. In many 

industrialized countries, primary treatment is the minimum level of pre-application treatment 

required for wastewater irrigation. It may be considered sufficient treatment if the wastewater is 

used to irrigate crops that are not consumed by humans or to irrigate orchards, vineyards, and 

some processed food crops. However, to prevent potential nuisance conditions in storage or flow-

equalizing reservoirs, some form of secondary treatment is normally required in these countries, 

even in the case of non-food crop irrigation. It may be possible to use at least a portion of primary 

effluent for irrigation if off-line storage is provided (Beshiru et al., 2018). 

Settled solids (primary sludge) are normally removed from the bottom of tanks by sludge rakes 

that scrape the sludge to a central well from which it is pumped to sludge processing units. Scum 

is swept across the tank surface by water jets or mechanical means from which it is also pumped to 

sludge processing units. In large sewage treatment plants (> 7600 m3/d in the US), primary sludge 

is most commonly processed biologically by anaerobic digestion. In the digestion process, 

anaerobic and facultative bacteria metabolize the organic material in sludge, thereby reducing the 

volume requiring ultimate disposal, making the sludge stable (nonputrescible) and improving its 

dewatering characteristics. Digestion is carried out in covered tanks (anaerobic digesters), 

typically 7 to 14 m deep. The residence time in a digester may vary from a minimum of about 10 



 
 

18 
 

days for high-rate digesters (well-mixed and heated) to 60 days or more in standard-rate digesters 

(Nester et al., 2004). Gas containing about 60 to 65 % methane is produced during digestion and 

can be recovered as an energy source. In small sewage treatment plants, sludge is processed in a 

variety of ways including: aerobic digestion, storage in sludge lagoons, direct application to sludge 

drying beds, in-process storage (as in stabilization ponds), and land application (Nester et al., 

2004). 

1.2.3.3 Secondary Treatment 

The objective of secondary treatment is the further treatment of the effluent from primary 

treatment to remove the residual organics and suspended solids. In most cases, secondary 

treatment follows primary treatment and involves the removal of biodegradable dissolved and 

colloidal organic matter using aerobic biological treatment processes (Deller, 1999). Aerobic 

biological treatment is performed in the presence of oxygen by aerobic microorganisms 

(principally bacteria) that metabolize the organic matter in the wastewater, thereby producing 

more microorganisms and inorganic end-products (principally CO2, NH3, and H2O). Several 

aerobic biological processes are used for secondary treatment differing primarily in the manner in 

which oxygen is supplied to the microorganisms and in the rate at which organisms metabolize the 

organic matter. High-rate biological processes are characterized by relatively small reactor 

volumes and high concentrations of microorganisms compared with low rate processes. 

Consequently, the growth rate of new organisms is much greater in high-rate systems because of 

the well-controlled environment. The microorganisms must be separated from the treated 

wastewater by sedimentation to produce clarified secondary effluent (Deller, 1999). 



 
 

19 
 

The sedimentation tanks used in secondary treatment, often referred to as secondary clarifiers, 

operate in the same basic manner as the primary clarifiers described previously. The biological 

solids removed during secondary sedimentation, called secondary or biological sludge, are 

normally combined with primary sludge for sludge processing. Common high-rate processes 

include the activated sludge processes, trickling filters or biofilters, oxidation ditches, and rotating 

biological contactors (RBC). A combination of two of these processes in series (e.g., biofilter 

followed by activated sludge) is sometimes used to treat municipal wastewater containing a high 

concentration of organic material from industrial sources (Deller, 1999). 

1.2.3.4 Tertiary and/or Advanced Treatment 

Tertiary and/or advanced wastewater treatment is employed when specific wastewater constituents 

which cannot be removed by secondary treatment must be removed. Individual treatment 

processes are necessary to remove nitrogen, phosphorus, additional suspended solids, refractory 

organics, and heavy metals and dissolved solids (Qiu, 2010). Tertiary treatment is also known as 

advanced treatment and it is usually follows high-rate secondary treatment. However, advanced 

treatment processes are sometimes combined with primary or secondary treatment (chemical 

addition to primary clarifiers or aeration basins to remove phosphorus) or used in place of 

secondary treatment (overland flow treatment of primary effluent). Effluent from primary 

clarifiers flows to the biological reactor, which is physically divided into five zones by baffles and 

weirs. In sequence these zones are: (i) anaerobic fermentation zone (characterized by very low 

dissolved oxygen levels and the absence of nitrates); (ii) anoxic zone (low dissolved oxygen levels 

but nitrates present); (iii) aerobic zone (aerated); (iv) secondary anoxic zone; and (v) final aeration 

zone (Qiu, 2010). The function of the first zone is to condition the group of bacteria responsible 

for phosphorus removal by stressing them under low oxidation-reduction conditions, which results 



 
 

20 
 

in a release of phosphorus equilibrium in the cells of the bacteria. On subsequent exposure to an 

adequate supply of oxygen and phosphorus in the aerated zones, these cells rapidly accumulate 

phosphorus considerably in excess of their normal metabolic requirements. Phosphorus is 

removed from the system with the waste activated sludge. 

Most of the nitrogen in the influent is in the ammonia form, and this passes through the first two 

zones virtually unaltered. In the third aerobic zone, the sludge age is such that almost complete 

nitrification takes place, and the ammonia nitrogen is converted to nitrites and then to nitrates. The 

nitrate-rich mixed liquor is then recycled from the aerobic zone back to the first anoxic zone. Here 

denitrification occurs, where the recycled nitrates, in the absence of dissolved oxygen, are reduced 

by facultative bacteria to nitrogen gas, using the influent organic carbon compounds as hydrogen 

donors (Vetrimurugan et al., 2012). The nitrogen gas merely escapes to atmosphere. In the second 

anoxic zone, those nitrates which were not recycled are reduced by the endogenous respiration of 

bacteria. In the final re-aeration zone, dissolved oxygen levels are again raised to prevent further 

denitrification, which would impair settling in the secondary clarifiers to which the mixed liquor 

then flows. This advanced biological wastewater treatment plant cost only marginally more than a 

conventional activated sludge plant but nevertheless involved considerable investment. 

Furthermore, the complexity of the process and the skilled operation required to achieve consistent 

results make this approach unsuitable for developing countries (Vetrimurugan et al., 2012). In 

many situations, where the risk of public exposure to the reclaimed water or residual constituents 

is high, the intent of the treatment is to minimize the probability of human exposure to enteric 

viruses and other pathogens. Effective disinfection of viruses is believed to be inhibited by 

suspended and colloidal solids in the water, therefore these solids must be removed by advanced 

treatment before the disinfection step. The sequence of treatment often specified in the United 



 
 

21 
 

States is: secondary treatment followed by chemical coagulation, sedimentation, filtration, and 

disinfection. This level of treatment is assumed to produce an effluent free from detectable viruses. 

In Near East countries adopting tertiary treatment, the tendency has been to introduce pre-

chlorination before rapid-gravity sand filtration and post-chlorination afterwards (Qiu, 2010). 

1.3 Study Area Description 

1.3.1 Location and Accessibility 

The study area lies between latitudes 09˚7’30”N and 09˚9’30”N and between longitudes 

07˚28’0”E and 07˚31’0”E (Figure 1.1). Mpape is one of the main suburbs of Abuja. It is a large, 

densely populated district in Bwari Area Council and it is approximately ten (10) minutes’ drive 

from Federal Capital Territory of Abuja. It is a hilly area located opposite Maitama, across the 

expressway linking Asokoro and Kubwa. The road network is still developing, with one major 

tarred road that connects the neighbourhood to Maitama via the expressway. The terrain of Mpape 

is a rugged and hilly type and this serves as the major determinant factor for the localization of 

quarry sites including notable Julius Berger Quarry Site, Arabs Contractors Quarry Site, Setraco 

Quarry Site among others. The increasing population of Abuja has made Mpape an important 

settlement for the middle class and low income earners working and living in the capital city and 

its satellites towns.  

 

 

 

 

 

 



 
 

22 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

            Figure 1.1: Topography map of the study area 

 

1.3.2 Climate and Vegetation 

The area is within a tropical wet and dry climate. It experiences three weather conditions annually. 

This includes a warm, humid rainy season and a blistering dry season. In between the two, there is 



 
 

23 
 

a brief interlude of harmattan occasioned by the northeast trade wind, with the main feature of dust 

haze and dryness. The rainy season begins in April and ends in October, when daytime 

temperatures reach 28˚ C to 30˚ C and night time lows hover around 22˚ C to 23˚ C. In the dry 

season which is from November to March, daytime temperatures can soar as high as 23˚ C and 

night time temperatures can dip to 12˚ C. Even the chilliest nights can be followed by daytime 

temperatures well above 30˚ C. The high altitudes and undulating terrain of the FCT act as a 

moderating influence on the weather of the territory (Ogunbanjo, 2004).  

Rainfall is the amount of water falling in rain or snow within a given time and area, usually 

expressed as a hypothetical depth of coverage. Rain is liquid water in the form of droplets that hav

e condensed from atmospheric water vapor and then become heavy enough to fall under gravity. 

Rain is a major component of the water cycle and is responsible for depositing most of the fresh 

water on the Earth (Sekabira et al., 2010). It provides suitable conditions for many types 

of ecosystems, as well as water for hydroelectric power plants and crop irrigation. The major 

cause of rain production is moisture moving along three-dimensional zones of temperature and 

moisture contrasts known as weather fronts. If enough moisture and upward motion is present, 

precipitation falls from convective clouds (those with strong upward vertical motion) such 

as cumulonimbus (thunder clouds) which can organize into narrow rainbands. In mountainous 

areas, heavy precipitation is possible where upslope flow is maximized within windward sides of 

the terrain at elevation which forces moist air to condense and fall out as rainfall along the sides of 